
 

Central Marin Sanitation Agency and  
Marin Municipal Water District 
Direct Potable Reuse Evaluation 

Technical Memorandum 
DIRECT POTABLE REUSE FEASIBILITY 
STUDY 

FINAL  |  May ͮͬͮͮ 
 





Central Marin Sanitation Agency
and Marin Municipal Water District

Direct Potable Reuse Evaluation

Technical Memorandum
DIRECT POTABLE REUSE FEASIBILITY STUDY

FINAL | May

Digitally signed by Andrew T. Salveson
Contact Info: Carollo Engineers, Inc.
Date: 2022.05.05 13:00:38-07'00'

Digitally signed by Elizabeth A. Charbonnet
Contact Info: Carollo Engineers, Inc.
Date: 2022.05.05 14:43:49-05'00'





TM / CONTENTS | DIRECT POTABLE REUSE FEASIBILITY STUDY | CENTRAL MARIN SANITATION AGENCY AND MARIN MUNICIPAL WATER DISTRICT 

FINAL | MAY 2022 | i 

Contents 
Executive Summary ES-1 

ES.1   Background ES-1 

ES.2   Regulatory Summary ES-1 

ES.3   DPR Source Water Analysis ES-1 

ES.4   DPR Treatment Facility Analysis ES-2 

ES.5   Infrastructure Needs to Support DPR ES-4 

ES.6   Planning Level Cost Estimates ES-4 

ES.7   NPDES Discharge Analysis ES-6 

ES.8   DPR Implementation Approach ES-6 

Chapter 1 - Introduction 1-1

1.1 Background and Purpose 1-1

1.2 Project Summary 1-1

1.3 Topics Covered in this Report 1-2

Chapter 2 - Regulatory Summary 2-1

2.1 Background and Context 2-1

2.2 Draft Regulations for DPR 2-1

2.2.1 Project Structure & Interagency Coordination 2-6

2.2.2 Enhanced Source Control 2-6

2.2.3 Feed Water Monitoring 2-6

2.2.4 Pathogen Control Requirements 2-6

2.2.5 Wastewater Treatment Requirements 2-7

2.2.6 Treatment Train Requirements 2-7

2.2.7 Chemical Control Requirements 2-7

2.2.8 Additional Monitoring Requirements 2-8

2.2.9 Operations Requirements 2-8

2.2.10 Plans and Reporting 2-9

Chapter 3 - DPR Source Water Analysis 3-1

3.1 Water Quality Characterization 3-1

3.1.1 CMSA Effluent Permit 3-1

3.1.2 CMSA Effluent Water Quality Data 3-3



CENTRAL MARIN SANITATION AGENCY AND MARIN MUNICIPAL WATER DISTRICT | DIRECT POTABLE REUSE FEASIBILITY STUDY | TM / CONTENTS 

ii | MAY 2022 | FINAL  

3.2 Available Water Quantity 3-5 

3.2.1 Use of Secondary Effluent Equalization 3-6 

3.2.2 Continuous Secondary Effluent Flow Available to AWPF 3-7 

Chapter 4 - DPR Treatment Facility Analysis 4-1 

4.1 Location 4-1 

4.1.1 Process Train 4-2 

4.2 AWPF Design Criteria 4-4 

4.2.1 Ozone and Biologically Activated Carbon 4-5 

4.2.2 Ultrafiltration 4-6 

4.2.3 Reverse Osmosis 4-7 

4.2.4 Ultraviolet Disinfection/Advanced Oxidation 4-8 

4.2.5 Stabilization 4-8 

4.2.6 Ultraviolet Disinfection 4-8 

4.2.7 Purified Water Storage Tank/Chlorine Disinfection 4-8 

4.2.8 Chemicals 4-8 

4.3 AWPF Layout 4-8 

4.3.1 2 mgd Production AWPF 4-9 

4.3.2 4 mgd Production AWPF 4-11 

Chapter 5 - Infrastructure Needs to Support DPR 5-1 

5.1 AWPF Feed Pipeline and Pump Station 5-5 

5.2 AWPF Connection to the Potable Water Distribution System 5-6 

5.3 ROC Pipeline 5-8 

5.4 Power 5-8 

5.4.1 Existing Electrical Distribution System 5-8 

5.4.2 Electrical System Requirements for DPR 5-9 

5.4.3 Providing Standby Power to the AWPF 5-10 

Chapter 6 - Planning Level Costs 6-1 

6.1 Planning Level Cost Estimate 6-1 

6.1.1 Capital Costs 6-2 

6.1.2 O&M Cost 6-3 

6.1.3 Unit Cost Basis 6-4 



TM / CONTENTS | DIRECT POTABLE REUSE FEASIBILITY STUDY | CENTRAL MARIN SANITATION AGENCY AND MARIN MUNICIPAL WATER DISTRICT 

FINAL | MAY 2022 | iii 

Chapter 7 - NPDES Discharge Analysis 7-1

7.1 Determination of Relevant Constituents 7-1

7.2 Anticipated ROC Concentrations 7-2

7.3 Additional Ammonia Analysis 7-3

7.3.1 Additional Dilution Modeling 7-5

7.3.2 Adaptive Operation of Equalization Basin 7-5

Chapter 8 - DPR Implementation Approach 8-1

8.1 Introduction 8-1

8.2 DPR Project Timeline 8-1

8.2.1 Overall 8-1

8.2.2 Planning Phase 8-2

8.2.3 Demonstration Phase 8-2

8.2.4 Implementation Phase 8-2

8.2.5 Operations and Operator Training 8-2

8.2.6 Schedule Risks 8-3

8.3 Components of a Successful DPR Program 8-4

8.3.1 Technical Challenges 8-4



CENTRAL MARIN SANITATION AGENCY AND MARIN MUNICIPAL WATER DISTRICT | DIRECT POTABLE REUSE FEASIBILITY STUDY | TM / CONTENTS 

iv | MAY 2022 | FINAL

Appendices 
Appendix A  IPR Regulatory Summary 

Appendix B  Secondary Effluent Analysis 

Appendix C  DPR Design Criteria Summary 

Appendix D  Electrical Analysis Supporting Information 

Appendix E  Planning Level Cost Estimates 

Tables 
Table ES.1 Planning Level Cost Estimates ES-6 

Table 2.1 Summary Comparison of Key Regulatory Requirements for Groundwater 
Recharge, Surface Water Augmentation, and Direct Potable Reuse 2-3

Table 3.1 NPDES Effluent Limits in CMSA’s 2018 NPDES Permit 3-2

Table 3.2 CMSA Secondary Effluent Water Quality from October 2021 Testing 3-4

Table 3.3 CMSA Recycled Water Quality from November 2020 to November 2021 3-4

Table 3.4 Summary of Baseline Secondary Effluent, Recycled Water, and 
Secondary Effluent Available for DPR 3-6

Table 4.1 Key Treatment Processes Recommended for DPR 4-3

Table 4.2 Key Pathogen LRVs per Process 4-4

Table 4.3 Summary of Capacity Criteria for Each Alternative 4-5

Table 5.1 AWPF Feed Pipeline and Pump Station Design Criteria 5-6

Table 5.2 AWPF Finished Water Pipeline Design Criteria 5-7

Table 5.3 ROC Pipeline Design Criteria 5-8

Table 5.4 Electrical System Capacity 5-9

Table 6.1 Classes of Cost Estimates 6-1

Table 6.2 Basis for Estimating Capital Costs 6-2

Table 6.3 Total Project Cost Estimates 6-3

Table 6.4 Annualized Total Project Cost Estimates 6-3

Table 6.5 Project O&M Cost Estimates 6-3

Table 6.6 Project Unit Cost Estimates 6-4

Table 7.1 Summary of Estimated Highest ROC Discharge Concentrations for 
Constituent of Interest Relative to NPDES Permit Discharge Limits 7-2

Table 8.1 Implementation steps for DPR from NWRI 2021 guide for California 
utilities. Key subtasks are linked to the DPR implementation timeline 
through connection to the four main phases of the timeline: Planning (P), 
Demonstration (D), Implementation (I), and Operations/Operator 
Training (O) 8-7



TM / CONTENTS | DIRECT POTABLE REUSE FEASIBILITY STUDY | CENTRAL MARIN SANITATION AGENCY AND MARIN MUNICIPAL WATER DISTRICT 

FINAL | MAY 2022 | v 

Figures 
Figure ES.1 Proposed Treatment Train for CMSA DPR Project ES-2 

Figure ES.2 Plan View of Two-Story 2 mgd Production AWPF Located at CMSA 
WWTP ES-3 

Figure ES.3 Plan View of Two-Story 4 mgd Production AWPF Located at CMSA 
WWTP ES-4 

Figure ES.4 Map of Proposed Infrastructure ES-5 

Figure ES.5 Potential DPR Implementation Timeline Based on Four Main Project 
Phases ES-7 

Figure 1.1 Potential Treatment Process Flow Diagram 1-2

Figure 2.1 Schematic of DPR via Treated Water Augmentation 2-2

Figure 3.1 Equalization basin level based on hourly secondary effluent inflow from 
2021 and constant draw of 5.5 mgd to the AWPF (i.e., 3.9 mgd production 
scenario) 3-8

Figure 4.1 Potential Location of AWPF at CMSA 4-2

Figure 4.2 AWPF DPR Treatment Train 4-2

Figure 4.3 Plan view of 2 mgd production AWPF located at CMSA WWTP 4-10

Figure 4.4 Isometric view of two-story 2 mgd production AWPF located at CMSA 
WWTP 4-10

Figure 4.5 Isometric view showing first story of two-story 2 mgd production AWPF 
located at CMSA WWTP 4-11

Figure 4.6 Plan view of the 4 mgd production AWPF at CMSA WWTP. Black shaded 
area represents area that could be paved or landscaped. 4-12

Figure 4.7 Isometric view of two-story 4 mgd production AWPF located at CMSA 
WWTP. Black shaded area represents area that could be paved or 
landscaped. 4-12

Figure 4.8 Isometric view of first story of the two-story 4 mgd production AWPF 
located at CMSA WWTP 4-13

Figure 5.1 Map of Proposed Infrastructure 5-3

Figure 5.2 Preliminary AWPF Feed Pump Station Configuration 5-5

Figure 5.3 Proposed Connection Point Options to Existing MMWD Water 
Distribution System 5-7

Figure 7.1 Potential worst-case discharge concentrations of ammonia in blended 
discharge (effluent discharge with ROC) for 2 mgd and 4 mgd AWPF 
scenarios. Analysis based on hourly secondary effluent flow data from 
2021 7-4

Figure 8.1 Potential DPR Implementation Timeline Based on Four Main Project 
Phases 8-4



CENTRAL MARIN SANITATION AGENCY AND MARIN MUNICIPAL WATER DISTRICT | DIRECT POTABLE REUSE FEASIBILITY STUDY | TM / CONTENTS 

vi | MAY 2022 | FINAL

-This Page Intentionally Left Blank- 

 



TM / ABBREVIATIONS | DIRECT POTABLE REUSE FEASIBILITY STUDY | CENTRAL MARIN SANITATION AGENCY AND MARIN MUNICIPAL WATER DISTRICT 

   FINAL | MAY 2022 | vii

Abbreviations 
% percent 

AACE Advancement of Cost Engineering International  

ADA average day annual 

ADMM average day maximum month 

ADW average dry weather 

ac-ft acre-feet (foot) 

AL action level 

Amp Amperes  

AWPF advanced water purification facility 

AWTO advanced water treatment operator 

BAC biological activated carbon 

BOD biochemical oxygen demand 

°C degrees Celsius 

CBOD carbonaceous biochemical oxygen demand 

CEC contaminant of emerging concern 

CEQA California Environmental Quality Act 

CIP clean-in-place 

CIWQS California Integrated Water Quality System 

CMSA Central Marin Sanitation Agency 

CT concentration times / contact time 

Ct/100 ml count per 100 milliliter 

DBP disinfection byproduct 

DDW California Division of Drinking Water 

DiPRRA direct potable reuse responsible agency  

DOC dissolved organic carbon  

DPR direct potable reuse 

EBCT empty bed contact time  

EC electrical conductivity 

EQ equalization 

ESB engineered stage buffer 

ESCP Enhanced Source Control Program 

ft feet (foot) 

GAC granular activated carbon 

gal gallon 

gfd gallons per square foot of membrane per day  

gpm  gallon per minute 

GWR groundwater replenishment  



CENTRAL MARIN SANITATION AGENCY AND MARIN MUNICIPAL WATER DISTRICT | DIRECT POTABLE REUSE FEASIBILITY STUDY | TM / ABBREVIATIONS 

viii | MAY 2022 | FINAL  

hp horsepower 

IAP Independent Advisory Panel  

in inch(es) 

IPR indirect potable reuse 

KVA kilo-volt ampere 

KW kilowatt 

LRV log removal value 

MBR membrane bioreactor 

MCC motor control center 

MCL maximum contaminant level 

MF microfiltration 

MG million gallons 

mg/L milligrams per liter 

mgd million gallons per day 

mg-min/L milligram-minute per liter  

mJ/cm2 millijoules per square centimeter 

MMWD Marin Municipal Water District 

MOU memorandum of understanding  

MPN/100 
mL most probable number per 100 milliliters 

MTL monitoring trigger levels  

NDMA N-Nitrosodimethylamine 

NL notification level 

NPDES National Pollutant Discharge Elimination System  

NTU nephelometric turbidity units 

NWRI National Water Research Institute  

O&M operations and maintenance 

O3 ozone 

OOP Operation Optimization Plan  

PDT pressure decay tests 

PHWWF peak hour wet weather flow 

psi pounds per square inch 

Report CMSA and MMWD DPR Evaluation 

RO reverse osmosis 

ROC reverse osmosis concentrate 

RWQCB Regional Water Quality Control Board 

SCADA supervisory control and data acquisition 

SCCWRP Southern California Coastal Water Research Project  

SF Bay San Francisco Bay 

sMCL secondary maximum contaminant level 



TM / ABBREVIATIONS | DIRECT POTABLE REUSE FEASIBILITY STUDY | CENTRAL MARIN SANITATION AGENCY AND MARIN MUNICIPAL WATER DISTRICT 

   FINAL | MAY 2022 | ix

SOC synthetic organic chemical 

SWA surface water augmentation  

SWRCB State Water Resources Control Board 

TDH total dynamic head 

TEQ toxic equivalent quantity 

TDS total dissolved solids 

TOC total organic carbon 

TSS total suspended solids 

TWA treated water augmentation 

UF ultrafiltration 

μg/L microgram per liter 

μhmos/cm micromhos per centimeter 

μm micrometer 

UV ultraviolet light  

UV AOP ultraviolet light advanced oxidation process 

WRA Water Recycling Agency  

WTP water treatment plant  

WWTP wastewater treatment plant 

2016 Study 2016 Recycled Water Feasibility Study 



CENTRAL MARIN SANITATION AGENCY AND MARIN MUNICIPAL WATER DISTRICT | DIRECT POTABLE REUSE FEASIBILITY STUDY | TM / ABBREVIATIONS 

x | MAY 2022 | FINAL  

 

 

 

 

-This Page Intentionally Left Blank- 

 



TM / ES | DIRECT POTABLE REUSE FEASIBILITY STUDY | CENTRAL MARIN SANITATION AGENCY AND MARIN MUNICIPAL WATER DISTRICT 

 FINAL | MAY 2022 | ES-1 

 

EXECUTIVE SUMMARY 

ES.1   Background 

Like many utilities in drought-impacted California, Marin County’s largest water services 
provider, the Marin Municipal Water District (MMWD), and the wastewater services provider for 
the central Marin region, the Central Marin Sanitation Agency (CMSA), are proactively searching 
for sustainable measures to secure a safe, reliable, and long-term drinking water supply for their 
communities.  

As part of this effort, CMSA and MMWD are conducting a preliminary evaluation of a potential 
direct potable reuse (DPR) project. This project, if implemented, would utilize an advanced water 
purification facility (AWPF) at CMSA’s wastewater treatment plant (WWTP) for treated water 
augmentation (TWA), a process by which highly purified recycled water is added into a potable 
water distribution system.  

This CMSA and MMWD DPR Evaluation builds off previous DPR studies using new draft DPR 
regulations in California, which are being implemented due to intensifying drought conditions. 
The goal of this study is to clarify the requirements, costs, challenges, and opportunities 
associated with delivering a DPR project in Marin County. 

This DPR evaluation is an update of MMWD and CMSA’s 2016 Recycled Water Feasibility Study, 
but focuses only on DPR and assesses the feasibility of achieving TWA. It recommends a viable 
approach to achieve TWA involving the construction of an AWPF at CMSA’s WWTP, purifying 
the secondary effluent that is normally discharged to the San Francisco Bay (SF Bay). Two AWPF 
production capacities were analyzed: 2 and 4 million gallons per day (mgd). The AWPF would 
treat the plant’s effluent to very stringent drinking water standards. This study analyzed two 
potential connection points where the purified water could then be introduced into MMWD’s 
drinking water distribution system.  

ES.2   Regulatory Summary 

Regulations for DPR in California are not yet finalized but are well developed. The draft DPR 
regulations contain extensive requirements for treatment, monitoring, source control, reporting, 
and more. The framework remains similar to what has been promulgated for indirect potable 
reuse (IPR), i.e., groundwater replenishment (GWR) and surface water augmentation (SWA), but 
many of the requirements have been made more stringent, and new elements have been 
introduced. The key requirements are summarized in Chapter 2. 

ES.3   DPR Source Water Analysis 

The water quality of secondary effluent produced by the CMSA WWTP is important for the DPR 
feasibility evaluation for multiple reasons. First, it informs the identification of appropriate 
treatment technologies at the AWPF and the development of certain design criteria for the 
AWPF treatment train to ensure that all regulatory standards can be met. In addition, it informs 
the analysis of reverse osmosis concentrate (ROC), which would be discharged through the 
existing outfall and could impact the National Pollutant Discharge Elimination System (NPDES) 



CENTRAL MARIN SANITATION AGENCY AND MARIN MUNICIPAL WATER DISTRICT | DIRECT POTABLE REUSE FEASIBILITY STUDY | TM / ES 

ES-2 | MAY 2022 | FINAL  

discharge permit as discussed in Chapter 6. Chapter 3 discusses the water quality of CMSA 
secondary effluent and the implications for DPR treatment. 

In addition to water quality, Chapter 3 also examines the water quantity available to feed a DPR 
facility. Taking into account historical flow data, peaking factors, and the potential for 
equalization in the existing 7 million gallon effluent storage basin, the available maximum 
continuous feed flow for DPR is 5.5 mgd. This feed flow allows for a maximum AWPF production 
of 3.9 mgd (accounting for unit process recoveries). For unit process sizing, AWPF layouts, and 